N

o kW

© o~

—_
—_ O

13.
14.
15.

ASSEMBLY INSTRUCTION

SAFETY WARNINGS

Follow the information on the warning label appearing on the upper bunk end structure
and on the carton... Do not remove warning label from bed.

Alway use the recommended size mattress or mattress support, or both, to help prevent
the likelihood of entrapment orfalls.

Surface of mattress must be atleast 5 inches below the upper edge of guard rails.

Do not allow children under 6 years to use the upper bunk.

Prohibit more than one person on upper bunk.

Periodically check and ensure that the guardrail, ladder, and other components are in their
proper position, free from damage, and that all connectors are tight.

Do not allow horseplay on or under the bed and prohibitjumping on the bed.

Always use the ladder for entering and leaving upper bunk.

Do not use substitute part. Contact the manufacturer or dealerfor replacementpart.
Use of nightlight may provide added safety precaution for a child using the upper bunk.
Ifthe bunk bed will be placed next to a wall, the guardrail that runs the full length of the bed
should be placed against the wall to prevententrapment between the bed and the wall.
Always use guardrail on both long sides of the upper bunk.

The use of water or sleep flotation mattresses is prohibited.

Keep these instruction for future reference.

Strangulation Hazard - Neverattachorhangitemstoany partofthe bunkbedthatare not

designedforuse with the bed, forexample, butnotlimited to hooks, beltsandjumprores.




PARTS LIST & ILLUSTRATION

~~ Note : Do Not Fully Tighten Screws untilFully Assembled ~~

2

Box A(1+2+5+6)

Bottom left panel Ipc

1J

Bottom right panel Ipc

Top left panel Ipc

Top right panel Ipc

BoxB3+4+7+8+9+10+11+14+15+16+17+18)

N

Lower front side rail Ipc

N

Lower back s ide rail Ipc

L

Upper front side rail I pc

_ZJ\

Front guard rail bars 2pcs

Back guard rail bars 2pcs

DJ

Guard rail suppors 2pcs

Upper back side rail 1 pc

DON'T USE IF
YOU HAVE
TRUNDLE OR
DRAWERS
UNDERNEATH
THE BUNK BED

O\

upper bar support 2pc

N

Ladder left side rail I pc

N

Ladder right side rail I pc

Center supports llpcs

N

12

Box C(12+13 )

Ladder steps 4pcs

Upper slat rolls I set
(1 set= 13 slats)

Bottom slat rolls I set
(1set= 13 slats)




HARDWARE & ILLUSTRATION

Packed in Box A

_9

D
BN

015x 0 1/4" x 85 mm 010 x 1/4" x 12 mm Metal supports ¢8 x 30 mm
Hex-Head bolts22pcs Horizontal-Holebolts 33pes |~ 4pes Wood dower 28pcs
£J Q] C 1 ; J 1]
— .
015x01/4" x 35 mm ¢10  x 90mm M4 x 35 mm 015x01/4" x 65 mm
Hex-Head bolts 6 pcs Stell dower 4pcs Wood Screws 52pcs Hex-Head bolts llpcs

XJ

015x01/4"x 30 mm
Hex-Head bolts 6pcs

M4x20mm
Wood Screws 12pcs

7~

Allen Key
Ipc

la

015x01/4" x 50 mm
Hex-Head bolts 8 pcs




1

Ste




Step 3

Step 4




LAY MRS




7

Ste

Ste

ASSEMBLY COMPLETED




ASSEMBLY INSTRUCTION
MODEL : #45223

please remove the support lads

REMARK: When thetrundleusa::l with FULL OVER FULL Bunk boo #45207,

Part Lists Hardware Lists

NO. Description Sketch Q'ty NO. Description Sketch | Q'ty
| ————— +-—————-—- t-———::—-——=+————- i

1 Front panel ' 1PC A Hex-head bolts¢ 1/4"x35 12 PCS
| ————— Fmm—————— t———i—————— et ———— i

2 Back panel ' 1PC B  Wood screws¢ 8x35 mm 4 PCS
| ————— e t——= -+ ————1

3 Slats (1) / 3PCS C  Wheels f> 6 PCS
L —— — —— +—-———————— t———- + ———— i

4 Slats (2) / 2PCS D Wood screws ¢6x15 mm "'-0 12 PCS

5 Side panels @ 3PCS E Drawer handles ¢ 2 PCS
l————— F———————— t————= + ———— i

6 Bottom panels 4PCS F  Drawer bolts ¢4 x 20 mm 2 PCS

G Allen key M4 /! IPC

Trundle : Only use for
- mattress 8 inches.

pagel of 1




